
Spare Part Book
ATV BACKHOE

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 1Page16/03/2021



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 3Page16/03/2021

ATV BACKHOE



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

ATV_BACKHOE_NEW_parte 0

4Page

Assembly:

1

2

3

4

5

6

7

8

9

10
11

12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36

37

38

39

40

41

42

43

44

45

46

47

4849505152535455565758596061626364656667686970717273747576777879

80

81

82

83

84

85

86

87

88

89

90



Q.NOTEDescriptionCodePos

1 ATBH-128 2hub cap

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV_BACKHOE_NEW_parte 0

5Page

Assembly:

Machine: ATV BACKHOE

2 GB/T.889.1.M16 2Locknut M16

3 GB/T.97.1.16 2Plain washer 16

4 ATBH-104 2pneumatic  tyre

5 ATBH-05 2hub assembling

6 GB/T.297-94 4bearing 30205

7 GB.13871-92.-30x52x8 2oil seal -30 x 52 x 8

8 ATBH.00.01 1oil pipe

9 ATBH.09 2anchor ear

10 ATBH-020 2

11 ATBH-025 1oil cap welding

12 ATBH-113 1rubber insert

13 ATBH-112 1oil filter

14 ATBH-103 2wheel square tube

15 ATBH-102 2connection plate

16 ATBH-022 1wheel shaft welding 2

17 GB/T.5783.M10x.25 16boltM10x.25

18 GB/T.97.1.10 39Plain washer 10

19 GB/T.889.1.M10 20Locknut M10

20 GB/T.889.1.M12 8Locknut M12

21 GB/T.97.1.12 14Plain washer 12

22 GB/T.5782.M14x.90 6Bolt M14*90

23 ATBH.00.23 1Trailer couple

24 GB/T.5783.M12x.70 2Bolt

25 ATBH-115 1end cap M33*1.5



Q.NOTEDescriptionCodePos

26 ATBH.00.26 1end cap

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV_BACKHOE_NEW_parte 0

6Page

Assembly:

Machine: ATV BACKHOE

27 ATBH.27 19R Pin

28 ATBH-024 4shaft pin welding

29 ATBH-011 1main body welding

30 ATBH.30 1emergency button

31 ATBH-021 1wheel welding

32 LSP-3 1connection part for oil filter

33 ATBH-126 1oil filter

34 G3/4.x.M14 1connection

35 ATBH.00.02 1oil pipe

36 ATBH-019 2supporting foot welding

37 ATBH-023 1welding part for turning cylinder

38 ATBH.00.03 1oil pipe

39 ATBH-109 1pin 135

40 ATBH.00.04 1oil pipe

41 ATBH-018 1Swivel Bracket Weldment

42 ATBH-120 1pin shaft

43 ATBH-111 2pin 171

44 ATBH-105 1pin 242

45 DIN.71412.-.AM8.x.1 3grease nipple M8

46 ATBH-014 1bucket welding

47 ATBH-122 1pin 200

48 ATBH-108 2pin 232

49 ATBH-015 1connection part welding

50 ATBH-016 1right turning part welding



Q.NOTEDescriptionCodePos

51 ATBH-017 1left turning part welding

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV_BACKHOE_NEW_parte 0

7Page

Assembly:

Machine: ATV BACKHOE

52 ATBH-013 1small boom welding

53 GB/T.97.1.36 1washer

54 ATBH-110 2pin 200

55 ATBH-125 4cylinder shaft

56 ATBH.00.05 1oil pipe

57 ATBH.00.06 1oil pipe

58 ATBH-106 2pin 2

59 ATBH-012 1big boom welding

60 ATBH-121 245#

61 GB/T.97.1.24 13Plain washer 24

62 ATBH-107 3pin 97

63 ATBH.00.07 1oil pipe

64 ATBH.00.08 1oil pipe

65 ATBH.00.09 1oil pipe

66 ATBH.66 2joy stick

67 ATBH-125 4cylinder shaft

68 ATBH.00.10 1oil pipe

69 ATBH-124 1control valve

70 ATBH.70 1base connection plate

71 ATBH.71 2chair

72 ATBH.72 1chair1

73 ATBH.00.11 1oil pipe

74 M20x.M14 1connection

75 ATBH-127 1gear pump



Q.NOTEDescriptionCodePos

76 ATBH-123 1bushing for gear pump

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV_BACKHOE_NEW_parte 0

8Page

Assembly:

Machine: ATV BACKHOE

77 ATBH-118 1connection for engine1

78 GB/T.5783.M8.x.25 8bolt

79 ATBH-026 1welding part for engine

80 GB/T.5783.M8.x.20 8M8 x 20 Hexagon bolt

81 ATBH-119 1connection part for engine

82 ATBH-117 1connection for engine2

83 ATBH-116 1bushing for engine

84 ATBH.84 1engine

85 GB/T.5783.M8.x.60 4bolt

86 GB/T.97.1.8 20Plain washer 8

87 ATBH.87 4rubber

88 GB.93-87.8 8washer

89 GB/T.889.1.M8 8bolt

90 GB/T.97.1.6 6Plain washer 6



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 9Page16/03/2021

ATV BACKHOE_2014_2016



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

ATVbackhoe_parte 1

10Page

Assembly:

1

2

3 4
5

6
7

8

9
10

11

12

13

14

15

16
17

18
19

20
21
22

23

24

25

26

27 28 29 30

31
32

33

34

35

36

37

38

39
40

41

42

43 44
4546

47

48
49

50

51

52

53

54
55

56

57

58

59

60

61

62
63

6465

76

14
19

79

21
2270

7372

68

34

39

67

67
40
39

34

80

19
13
14
10
11

12

22
13

69
81

71

77

6

60

60

55

55

63 98
19

79
59

88

86
74

75
788296

8463

55 63

59 60
24

42
41
79

82

83
84

66
89

55
15

9

6
6

8

7
5

34

13
14
19

55 63

85

85

84 86

82

55

55

87

41

91

92
91

55

95

94

59

60

55

99

79

97

55
90

78

79

79
93

4 1

3
2

110109

105106

119

118111

104

104101

114

114

113

114

102

113

114

108

107

103

116

117

112

114

104 100

114

114

114

108115



Q.NOTEDescriptionCodePos

1 ATV.BH.001 2Cotter Pin 4x30

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATVbackhoe_parte 1

11Page

Assembly:

Machine: ATV BACKHOE_2014_2016

2 ATV.BH.002 2Slotted Nut M20x1.5

3 ATV.BH.003 2Wheel Axle Cap

4 ATV.BH.004 8Lug Bolt

5 ATV.BH.005 2Wheel

6 ATV.BH.006 4Taper Roller Bearing

7 ATV.BH.007 2Flange

8 ATV.BH.008 2Oil Seal

9 ATV.BH.009 2Axle Assembly

10 ATV.BH.010 8Rubber Rod

11 ATV.BH.011 8Rubber Skateboard

12 ATV.BH.012 2Square Axle Base

13 ATV.BH.013 24Lock WasherØ10

14 ATV.BH.014 24Flat Washer Ø10

15 ATV.BH.015 12Hex Bolt M10x30

16 ATV.BH.016 1Seat

17 ATV.BH.017 1Engine

18 ATV.BH.018 1Wheel Frame Connector Tube (Right)

19 ATV.BH.019 27Nylon Lock Nut M10

20 ATV.BH.020 4Hex Bolt M8x30

21 ATV.BH.021 8Flat Washer Ø8

22 ATV.BH.022 16Lock Washer Ø8

23 ATV.BH.023 4Hex Bolt M8x25

24 ATV.BH.024 2Hydraulic Hose 700

25 ATV.BH.025 4Nylon Lock Nut M8



Q.NOTEDescriptionCodePos

26 ATV.BH.026 1Outlet Connector of Pump

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATVbackhoe_parte 1

12Page

Assembly:

Machine: ATV BACKHOE_2014_2016

27 ATV.BH.027 1Semicircular Key

28 ATV.BH.028 1Gear Pump Connector

29 ATV.BH.029 1Engine Connector

30 ATV.BH.030 1Flat Key Ø8x30

31 ATV.BH.031 1Bushing Ø25x30

32 ATV.BH.032 1Gear Pump Stand

33 ATV.BH.033 1Gear Pump

34 ATV.BH.034 4Clamp

35 ATV.BH.035 1Gear Pump Oil Pipe 500

36 ATV.BH.036 1Wheel Frame Connector Tube (Left)

37 ATV.BH.037 150mm Coupler

38 ATV.BH.038 2Hex Bolt M12x80

39 ATV.BH.039 4Flat Washer Ø12

40 ATV.BH.040 3Nylon Lock Nut M12

41 ATV.BH.041 6R Pin Ø3x55

42 ATV.BH.042 4Safety Pin

43 ATV.BH.043 6Flat Washer Ø6

44 ATV.BH.044 6Lock Washer Ø6

45 ATV.BH.045 6Hex Bolt M6x20

46 ATV.BH.046 4Hex Bolt M10X25

47 ATV.BH.047 1Inlet Filter

48 ATV.BH.048 1Rubber Washer

49 ATV.BH.049 1Filter Fix Plate

50 ATV.BH.050 1Valve Return Oil Hose 370



Q.NOTEDescriptionCodePos

51 ATV.BH.051 1Inlet Connector of Filter

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATVbackhoe_parte 1

13Page

Assembly:

Machine: ATV BACKHOE_2014_2016

52 ATV.BH.052 1Outlet Filter

53 ATV.BH.053 1Outlet Connector of Filter

54 ATV.BH.054 1Pin Ø30X134

55 ATV.BH.055 13Cotter Pin Ø4x50

56 ATV.BH.056 1Swivel Cylinder Base

57 ATV.BH.057 4Hex Bolt M10x45

58 ATV.BH.058 1Single Throttling Valve

59 ATV.BH.059 4Cylinder

60 ATV.BH.060 5Right Angle Connector I

61 ATV.BH.061 1Hydraulic Hose 1100

62 ATV.BH.062 1Connector of Throttling Valve

63 ATV.BH.063 5Short Pin Ø30x97

64 ATV.BH.064 2Hex Bolt M12x30

65 ATV.BH.065 1Gauge

66 ATV.BH.066 1Frame Weldment

67 ATV.BH.067 2Thick Flat WasherØ12

68 ATV.BH.068 4Hex Bolt M5/16”-1”

69 ATV.BH.069 1Oil Screw ZG1

70 ATV.BH.070 1Hydraulic Hose 700

71 ATV.BH.071 1Hydraulic Hose 850

72 ATV.BH.072 1Antiskid Plate 2

73 ATV.BH.073 1Antiskid Plate 1

74 ATV.BH.074 12Rivet 4x15

75 ATV.BH.075 12Half-round Screw M5x10



Q.NOTEDescriptionCodePos

76 ATV.BH.076 1Switch Wire for Engine

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATVbackhoe_parte 1

14Page

Assembly:

Machine: ATV BACKHOE_2014_2016

77 ATV.BH.077 1Control Valve

78 ATV.BH.078 2Outrigger

79 ATV.BH.079 7Connector of Valve

80 ATV.BH.080 1Outlet Connector of Valve

81 ATV.BH.081 3Hex Bolt M10x30

82 ATV.BH.082 3Oil Cup M6

83 ATV.BH.083 1Axis Pin of Swivel Bracket

84 ATV.BH.084 3Cotter Pin 4x60

85 ATV.BH.085 2Long Pin Ø30x170

86 ATV.BH.086 2Axis Pin of Swivel Arm Ø48x185

87 ATV.BH.087 1Swivel Bracket Weldment

88 ATV.BH.088 1Long Arm Weldment

89 ATV.BH.089 1Fixed Pin Ø19x50

90 ATV.BH.090 1Bucket

91 ATV.BH.091 2Long Pin Ø30x210

92 ATV.BH.092 1Short Pin Ø30x200

93 ATV.BH.093 1Bucket Linkage

94 ATV.BH.094 1Arm Linkage I

95 ATV.BH.095 1Arm Linkage II

96 ATV.BH.096 1Short Arm Weldment

97 ATV.BH.097 2Pin of Bucket Ø30x212

98 ATV.BH.098 1Angle Connector of Cylinder II

99 ATV.BH.099 1Hydraulic Hose 2850

100 ATV.BH.100 1Hydraulic Hose 2550



Q.NOTEDescriptionCodePos

101 ATV.BH.101 1Hydraulic Hose 2100

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATVbackhoe_parte 1

15Page

Assembly:

Machine: ATV BACKHOE_2014_2016

102 ATV.BH.102 1Hydraulic Hose 1700

103 ATV.BH.103 2Safety Chain

104 ATV.BH.104 2Inlet Connector of Valve

105 ATV.BH.105 1Coupling Guard

106 ATV.BH.106 1Screw M6x10

107 ATV.BH.107 1Hex Bolt M12X90

108 ATV.BH.108 2Flat Washer Ø20

109 ATV.BH.109 4Hex Bolt M5x10

110 ATV.BH.110 4Block

111 ATV.BH.111 4Hex Bolt M10x35

112 ATV.BH.112 1Plug Screw

113 ATV.BH.113 2Washer Ø38

114 ATV.BH.114 13Flat Washer Ø24

115 ATV.BH.115 2Angle Connector of Swivel cylinder III

116 ATV.BH.116 1Oil Plug

117 ATV.BH.117 4Hex Bolt M8x20

118 ATV.BH.118 4Spring of seat

119 ATV.BH.119 4Nylon Lock Nut M6



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 16Page16/03/2021

Bucket



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Buckets

17Page

Assembly:

1

2



Q.NOTEDescriptionCodePos

1 ATBH-014 1bucket welding

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Buckets

18Page

Assembly:

Machine: Bucket

2 ATBH-014.600 1bucket welding 600



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 19Page16/03/2021

ATV BH



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

ATV BH

20Page

Assembly:

5 

6 

8 

21

22

22

8 

21

21

22

14
14

21
22

15

21
16

15

9 

11

21

22

11
21

22

26
18

23
19

25

24

78
13

21
22

17

26

23

20

24

25

78

11

21

22

2 

69
68

67
74

66 74

63
64

70
64

62
65

75
61

9 

78
47
57

12

21

22

10

58

73

49

47
47

57

46
45

33
31

30

34
42 38

41

39
38

40
39

58

55
47
4347

57

44
71

29
27

28

72
35

73
54

36

37

87
76

86

53
1 

52
49

50

7480

78

26
18

23

24

3 

9 

11
21

22
83

11
21

22
83

9 

7 

4 

32

ATV BACKHOE K 

1

2

3

4

5

6

7 8
9

9

9

9

11

11
11

11

11

13

14
14

15

15
16

17

18

21

21

21
21

21

21

21

21

21

21

22

22

22
22

22

22

22

22

22

22

23

23

24

25

26

8

21

83

83

18

19

20

21

23

24

25

26

24

26

27
28

29

32

31
33

30

10

22

78

78

12

35

36

37

38
39

40

41
42

43

44

45
46

4747
49

52

53

54

55

57

61

62

63
64

65
66

67
68

69

70

71

72

73

74

75

76

80

86

64

74

78

57 57

47
47

58

58

39

38
34

47

73

74

50

50

78
87



Q.NOTEDescriptionCodePos

1 ATVBH.010 1main frame weldment

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV BH

21Page

Assembly:

Machine: ATV BH

2 ATVBH.012 1weldment for turning cylinder

3 ATVBH.013 1big boom weldment

4 ATVBH.014 1small boom weldment

5 ATVBH.015 1bucket weldment

6 ATVBH.016 1linkage weldment

7 ATVBH.017 1bucket linkage weldment

8 ATVBH.018 1bucket linkage weldment2

9 BHA.001 4big boom cylinder

10 ATVBH.011 1swing axle weldment

11 ATVBH.107 5cylinder pin

12 ATVBH.108 1swing cylinder pin

13 ATVBH.109 1big boom cylinder pin

14 ATVBH.110 2bucket pin

15 ATVBH.111 2linkage long pin

16 ATVBH.112 1linkage short pin

17 ATVBH.025 1main axis of rotation weldment

18 ATVBH.026 2Arm connecting shaft weldment

19 ATVBH.106 1boom safety pin

20 BH6A.112 1Rotating joint fixed pin

21 GB/T 95-2002 13plain washer  C 24

22 GB/T 91-2000 12Cotter pin 2.5*25

23 GB/T 95-2002 3plain washer  C 24

24 GB/T 91-2000 3Cotter pin 2.5*25

25 ATVBH.025 2main axis of rotation weldment



Q.NOTEDescriptionCodePos

26 ATVBH.026 3Arm connecting shaft weldment

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV BH

22Page

Assembly:

Machine: ATV BH

27 ATVBH.027 1coupling outer pipe weldment

28 BH6A.111 1pump coupling

29 BH6A.222 1coupling

30 WU-63X80-J 1filtration

31 BH6A.118 1rubber blanket

32 CBNA-8.8-2.1J 1hydraulic pump

33 BH6A.019 1oil tank outlet weldment

34 ATVBH.136 1oil plug

35 BH7-05-128 1Filter tank connector

36 YX0811A 1Filter BH-HS

37 ATVBH.132 1Filter valve outlet pipe connector

38 GB/T 95-2002 4plain washer  C 24

39 GB/T 889.1-2000 3lock nutM12

40 GB/T 5781-2000 2bolt M12X70

41 ATVBH.41 1Ball connector

42 GB/T 5783-2000 1bolt M12*80

43 BH6A.114 4Engine shock block

44 JD290 1engine

45 JB/T 8870-1999 2hose clamp

46 ATVBH.46 1Transparent steel pipe

47 GB/T 95-2002 48plain washer  C 24

48 GB/T 859-1987 3spring washer 10

49 GB/T 5783-2000 7bolt M12*80

50 BH6A.028 4seat base weldment



Q.NOTEDescriptionCodePos

51 HOIO 1thermometer

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV BH

23Page

Assembly:

Machine: ATV BH

52 BH6A.101 1seat

53 ZCDB-L15F-4OT-1-M14 1reversing valve

54 ATVBH.137 1Oil inlet plug

55 GB/T 5782-2000 4Bolt M8X40

56 GB/T 96.2-2002 2plain washer 10

57 GB/T 889.1-2000 24lock nutM12

58 ATVBH.030 2arck leg weldment

59 BH6A.015 1round bar weldment

60 BH6A.102 2Supporting wheel arm press plate

61 BH6A.103 8Shock strip pressing plate

62 ATVBH.023 1wheel weldment

63 ATVBH.024 2wheel flange weldment

64 GB/T 297-2015 4bearing 30205

65 GB/T 13871.1-2007 2oil seal 35*55*8

66 GB/T 95-2002 2plain washer  C 24

67 GB/T 9457-1988 2bolt M20X1.5

68 GB/T 91-2000 2Cotter pin 2.5*25

69 atv120-106 2end cap

70 16*7.5-8 2wheel

71 BH6A.333 1engine spacer

72 ATVBH.444 1Coupling protection cover

73 ATVBH.028 4arch pin

74 ATVBH.151 8hub bolt

75 BH6A.104 8Article damping



Q.NOTEDescriptionCodePos

76 BH6A.119 4seat spring

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV BH

24Page

Assembly:

Machine: ATV BH

77 GB/T 5783-2000 4bolt M12*80

78 GB/T 5783-2000 12bolt M12*80

79 BH6A.016 1support wheel beam weldment(right)

80 ATVBH.029 1support wheel beam weldment(left)

81 ATVBH.138 1Air intake bolt

82 ATVBH.82 1bonded washer10

83 ATVBH.777 625tubing clamp

84 GB/T 95-2002 9plain washer  C 24

85 GB/T 859-1987 8spring washer 10

86 GB/T 70.1-2008 4bolt M8*25

87 GB/T 5783-2000 4bolt M12*80



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 25Page16/03/2021

MOTORE JF270-290



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part1

26Page

Assembly:

1
2 3

4 5

6

6

6

6

7

8

9
10

11 12

10

12

13

8



Q.NOTEDescriptionCodePos

1 JF270-A-01 1HEAD COVER COMP. BOLT

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part1

27Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-A-02 1HEAD COVER WASHER COMP.

3 JF270-A-03 1WASHER COVER PACKING

4 JF270-A-04 1HEAD COVER COMP. ASSEMBLY

5 JF270-A-05 1HEAD COVER PACKING

6 JF270-A-06 4FLANGE BOLT (M10×80)

7 JF270-A-07 1SPARK PLUG

8 JF270-A-08A 2EXHAUST PIPE STUD BOLT

9 JF270-A-09 1CYLINDER HEAD COMP. ASSEMBLY

10 JF270-A-10A 2CARBURETOR STUD BOLT

11 JF270-A-11 1CYLINDER HEAD SEALING PAD

12 JF270-A-12 2DOWE L PIN (diam10×diam12×20)

13 JF270-A-13A 1BREATHER TUBE



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part2

28Page

Assembly:

1

2

3

4

5

6

7

8

9
10

11
12

13

14

15

1

1

11

12



Q.NOTEDescriptionCodePos

1 JF270-B-01 3FLANGE BOLT (M6×14)

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part2

29Page

Assembly:

Machine: MOTORE JF270-290

2 JF240-B-02 1OIL LEVEL SWITCH ASSY.

3 JF240-B-03 1O-RING (14mm)

4 JF270-B-02 1FLANGE NUT (10 mm)

5 JF270-B-03 1CRANK CASE

6 JF270-B-04 1BALL BEARING (6207)

7 JF270-B-05 1WASHER (diam8.3×diam17×1)

8 JF270-B-06 1LOCK PIN (10 mm)

9 JF270-B-07 1GOVERNOR ARM SHAFT

10 JF270-B-08 1OIL SEAL (diam8×diam14×5)

11 JF270-B-09 2DRAIN PLUG WASHER (12 mm)

12 JF270-B-10 2DRAIN PLUG BOLT

13 JF270-B-11 1OIL SEAL (diam35×diam52×8)

14 JF270-B-12 1OIL PROTECTOR

15 JF270-B-13 1BALL BEARING (6202)



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part3

30Page

Assembly:

1

2
3

4

5 6

7

8 9 10

11

12

13

14
14



Q.NOTEDescriptionCodePos

1 JF270-B-11 1OIL SEAL (diam35×diam52×8)

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part3

31Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-C-01 7FLANGE BOLT (M8×35)

3 JF270-C-02A 2OIL SCALE

4 JF270-C-03 2OIL SCALE SEAL RING

5 JF270-C-04A 1CRANKCASE COVER

6 JF270-B-04 1BALL BEARING (6207)

7 JF270-B-13 1BALL BEARING (6202)

8 JF270-C-05 1SLIDER SHAFT

9 JF270-C-06 1GOVERNOR GEAR WASHER (6 mm)

10 JF270-C-07 1GOVERNOR GEAR

11 JF270-C-08 1SLIDER WASHER (6 mm)

12 JF270-C-09 1GOVERNOR SLIDER

13 JF270-C-10 1CRANKCASE COVER PAD

14 JF240-C-11 2DOWEL PIN (8×12)



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part4

32Page

Assembly:

1

2

3



Q.NOTEDescriptionCodePos

1 JF270-D-01 1CRANK

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part4

33Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-D-02 1CRANKSHAFT COMP.

3 JF270-D-03 1BALANCE SHAFT



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part5

34Page

Assembly:

1 2

3

4

5 6

7

8

9

10

11

5

10



Q.NOTEDescriptionCodePos

1 JF270-E-01 1COMPRESSION RING A

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part5

35Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-E-02 1COMPRESSION RING B

3 JF270-E-03 2OIL RING A

4 JF270-E-04 1OIL RING B

5 JF240-E-05 2PISTON PIN CLIP (20 mm)

6 JF270-E-05 1PISTON

7 JF270-E-06 1PISTON PIN

8 JF270-E-07 1CONNECTING ROD

9 JF270-E-08 1CONNECTING COVER

10 JF270-E-09 2CONNECTING ROD BOLT

11 JF270-E-10 1PISTON RING SET



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part6

36Page

Assembly:

1 2

3
4

5

6 7

8

9 10 11 12

13

14

1516

11

7

31 2

6



Q.NOTEDescriptionCodePos

1 JF270-F-01 2LOCKNUT

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part6

37Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-F-02 2ADJUSTING NUT

3 JF270-F-03 2ROCKER ARM

4 JF270-F-04 2ROCKER BOLT (8 mm)

5 JF270-F-05 1PUSH ROD GUIDE PLATE

6 JF240-F-06 2ROD PUSH

7 JF240-F-07 2CAM FOLLOWER

8 JF270-F-08 1CAMSHAFT

9 JF270-F-06 1EX. VALVE HELMET

10 JF270-F-07 1EX. VALVE SPRING RETAINER

11 JF270-F-08 2CAMSHAFT

12 JF270-F-09 2VALVE SPRING SEAT

13 JF270-F-10 1IN. VALVE SPRING RETAINER

14 JF270-F-11 1EX. VALVE

15 JF270-F-12 1IN. VALVE

16 JF270-F-13 1ROCKER ASSEMBLY



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part7

38Page

Assembly:

1

2

3

4

5

6

7

8

9

10

11

12

6

5



Q.NOTEDescriptionCodePos

1 JF270-G-01 1RECOIL STARTER ASSEMBLY

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part7

39Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-G-02 1CENTER SCREW

3 JF270-G-03 1SPRING RETAINER

4 JF270-G-04 1FRICTION SPRING

5 JF270-G-05 2STARTER RATCHET

6 JF270-G-06 2RATCHET SPRING

7 JF270-G-07 1RECOIL STARTER REEL

8 JF270-G-08 1START RETURN SPRING

9 JF270-G-09 1RECOIL STARTER CASE COMP.

10 JF270-G-10 1RECOIL STARTER ROPE

11 JF270-G-11 1STARTER GRIP

12 JF270-G-12 3FLANGE BOLT (M6×8)



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part8

40Page

Assembly:

1

2

3

4

5

2



Q.NOTEDescriptionCodePos

1 JF270-H-01 1SHROUD

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part8

41Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-H-02 6FLANGE BOLT (M6×14)

3 JF270-H-03 1FAN COVER COMP.

4 JF270-H-04 1CORD CLAMPER

5 JF270-H-05 1ENGINE STOP SWITCH ASSY.



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part9

42Page

Assembly:

1

2

3

4

5



Q.NOTEDescriptionCodePos

1 JF270-I-01 1INTAKE PIPE GASKET

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part9

43Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-I-02 1CARBURETOR INSULATING PLATE

3 JF270-I-03 1CARBURETOR PAPER GASKET

4 JF270-I-04A 1CARBURETOR ASSEMBLY

5 JF270-I-05 1CARBURETOR IRON GASKET



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part10

44Page

Assembly:

1

2

3

4

5

6



Q.NOTEDescriptionCodePos

1 JF270-J-01A 1FLYWHEEL

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part10

45Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-J-01B 1FLYWHEEL

3 JF270-J-02 1SPECIAL WOODRUFF KEY

4 JF270-J-03 1COOLING FAN

5 JF270-J-04 1STARTER PULLEY

6 JF270-J-05 1FLYWHEEL NUT (M16)



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part11

46Page

Assembly:

1

2

34

5

6

7

8

9

10
5



Q.NOTEDescriptionCodePos

1 JF270-K-01 1PLENUM CAP

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part11

47Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-K-02 1INGITION GOIL ASSY.

3 JF270-K-03 1STOP SWITCH CORD

4 JF270-K-04 1STOP SWITCH CORD HOLDER

5 JF270-K-05 1FLANGE BOLT (M6×25)

6 JF270-K-06 1CORD GROMMENT

7 JF270-K-07 1CHARGE COIL ASSY.

8 JF270-K-08 1FLANGE BOLT (M6×40)

9 JF270-K-09 1CORD CLAMPER

10 JF270-K-10 1FLANGE BOLT (M6×20)



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part12

48Page

Assembly:

1



Q.NOTEDescriptionCodePos

1 JF270-L-01 1UNIT STARTER MOTOR

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part12

49Page

Assembly:

Machine: MOTORE JF270-290



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part13

50Page

Assembly:

1

2

3

4

5

6

7

8

9
10

11



Q.NOTEDescriptionCodePos

1 JF270-M-01A 1CONTROL ASSY.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part13

51Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-M-02A 1CONTROL BASE COMP.

3 JF270-M-03 1CONTROL ADJUSTING SPRING

4 JF270-M-04 1CROSS POND SCREW (M5×34)

5 JF270-M-05 1FLANGE BOLT (M6×14)

6 JF270-M-06 1GOVERNOR SPRING

7 JF270-M-07 1THROTTLE RETURN SPRING

8 JF270-M-08 1GOVERNOR ROD

9 JF270-M-09 1FLANGE NUT (M6)

10 JF270-M-10 1GOVERNOR ARM BOLT (M6)

11 JF270-M-11 1CONTROL ARM



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part14

52Page

Assembly:

1

2

3

4

5

6

7
8

9



Q.NOTEDescriptionCodePos

1 JF270-N-01 4TAPPING SCREW (M5×8)

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part14

53Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-N-02 1MUFFLER PROTECTOR COMP.

3 JF270-N-03 1MUFFLER COMP.

4 JF270-N-04 1SPARK ARRESTER?SILENT?

5 JF270-N-05 1EX. PIPE GASKET

6 JF270-N-06 1EX. PIPE COMP.

7 JF270-N-07 1MUFFLER GASKET

8 JF270-N-08 2FLANGE NUT (M8)

9 JF240-N-09 1MUFFLER ASSY.



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part15

54Page

Assembly:

1

2

3

4

5

6

7

8

9

10

11

12

1

13



Q.NOTEDescriptionCodePos

1 JF270-O-01 2AIR CLEANER COVER NUT

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part15

55Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-O-02 1AIR CLEANER COVER

3 JF270-O-03 1AIR CLEANER GROMMER

4 JF270-O-04 1AIR CLEANER ELEMENT

5 JF270-O-05 1OUTER FILTER

6 JF270-O-06 1SILENCER NOSE

7 JF270-O-07 1ELBOW PACKING

8 JF270-O-08 1FLANGE BOLT (M6×20)

9 JF270-O-09 1AIR CLEANER COLLAR

10 JF270-O-10 1AIR CLEANER ELBOW COMP.

11 JF270-O-11 1AIR CLEANER COLLAR

12 JF270-O-12 2FLANGE NUT (M8)

13 JF270-O-13 1AIR CLEANER ASSEMBLY



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part16

56Page

Assembly:

1

2

3

4 5

6

7

8

9
10

11

2
4



Q.NOTEDescriptionCodePos

1 JF270-P-01 1FUEL TANK ASSY.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part16

57Page

Assembly:

Machine: MOTORE JF270-290

2 JF270-P-02 1FLANGE BOLT (M8×25)

3 JF270-P-03 1SUPPORTER RUBBER

4 JF270-P-04 2TUBE CLIP

5 JF270-P-05 1FUEL TUBE

6 JF270-P-06 1O-RING (14mm)

7 JF270-P-07 1FUEL TANK JOINT

8 JF270-P-08 1FLANGE NUT (M6)

9 JF270-P-09 1FUEL FILTER

10 JF168-N-11 1FUEL FILLER CAP PACKING

11 JF270-P-10 1FUEL FILLER CAP COMP.



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Part17

58Page

Assembly:

1



Q.NOTEDescriptionCodePos

1 JF390-Q-01 1CONTROL BOX ASSY.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Part17

59Page

Assembly:

Machine: MOTORE JF270-290




